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Attn: Jad Honein 

LAB
PO

MATL
SPEC

 TEST METHOD
SIZE

160498 
Letter 
316 Stainless Steel 
N/A 
OES – Chemical Analysis 
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Corrected Test Report 8/21/2015 – Changed address from #702 to #1601 (Unit#). 
 
Identification 
 

Qty: 7 samples (7 tested) 
 
 
Chemical Analysis Results: 
 
 ID   Al    C     Mn   P     S     Si    Cr    Ni    Mo   V     Nb    Cu    Fe_ 
  1   0.010 0.029 1.20 0.024 0.006 0.458 16.33 10.20 2.09 0.069 0.006 0.030 Rem 
 
  2   0.040 0.062 0.76 0.025 0.005 0.652 16.72 10.28 2.00 0.041 0.007 0.115 Rem 
 
  3   0.007 0.025 0.87 0.032 0.005 0.690 16.85 10.42 2.26 0.048 0.007 0.086 Rem 
 
  4   0.042 0.044 1.32 0.033 0.011 0.538 16.91 10.44 2.03 0.114 0.007 0.114 Rem 
 
  5   0.008 0.039 1.15 0.032 0.008 0.695 16.90 10.94 2.15 0.051 0.008 0.144 Rem 
 
  6   0.006 0.033 1.05 0.034 0.005 0.663 16.71 10.66 2.08 0.054 0.008 0.159 Rem 
 
  7   0.006 0.032 0.98 0.030 0.007 0.544 16.97 10.49 2.06 0.076 0.006 0.053 Rem  
 
 
 
 
 
 
Acceptance criteria not specified. Results reported for customer information. 
Material (all 7 samples) is 316 stainless steel. 

 
 
 
Respectfully, 
 
 
 
 
Wayne Langley 
Lab Manager 
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